CHAIN SAW
PARTS LIST

HOMELITE

FLOATING POWER

HOMELITE

lt IIIIII ]
DIVISION

Part No. 24446

PPPPPPPP




XL-400 AUTOMATIC and FP

Part \QQty. o. Description Part No. Qty.

No Description \&

N
1 SCREW-pan, 8-32 x 3/8 @ 27 CORE-coil 68150 1
* 2  COVER-starter -2 28 CLIP-coil retaining 63726 1
* 3  HOUSING-fan 29 SCREW-coil clip 64090 1
4 Includes: BUSHING-ro 67177 \ 1 30 SCREW-core 64021 2
* 5 SCREEN-%i 67-8‘0 1 31 TERMINAL-spark plug A-33055 1
6 STUD-d 67 4 32 LEAD-high tension 58966 1
* 7  SHIELD-spring (i 1 *33 COIL 68149 1
* 8 LOCK-spring 6 3 1 34 CONDENSER 63250 1
* 9 SPRING-recoi@ 067225 1 35 CLAMP-condenser 59622 1
*10 SHIELD-gprin ter) 67316 1 36 SCREW GROUP-condenser 30261 1
*11 RING-retaihj 67223 1 37 COVER-breaker box 58811 1
*12 PULLEY & CUP A-67854 1 38 GASKET-cover 58810 1
13 ROPE-starter 63869 1 39 CLIP-cover 76413 1
#14 SHIELD-pulley 67893 1 #40 TERMINAL BLOCK GROUP A-68162 1
*15 BUSHING-starter 67220 1 41 POINT SET-w/felt A-58914 1
16 SCREW-hex, 12-24 x 1-11/16 58963 3 42 Includes: WASHER-point 28028 1
17 SCREW-hex, 12-24 x 5/8 80676 + 43 CLIP-post 28008 1
#18 INSERT 64154-A 1 44 SCREW GROUP-points 76421 1
*19 GRIP-rope 64155-A 1 *45 ROTOR-magneto 67845 1
20 SWITCH-w/nut A-57650-3 1 46 SPRING-starter pawl 58758 2
21 LEAD-ground w/terminal A-59031 1 47 WASHER 58851 2
22 PLATE-"On-0Off" T2085-A 1 48 PAWL-starter 58756 2
23 KEY-rotor 75078 1 49 STUD-shoulder 63877 2
24 GASKET 59538 1 50 WASHER-flat, 5/16 84056 1
25 SEAL-felt 59760 1 51 WASHER-lock, 5/16 83002 1
*26 BOX-breaker 68146 1 52 NUT-hex, 5/16-24 81117 1

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XL-400 AUTOMATIC and FP

No. Description o Description Part No. Qty.
-

* 1 TANEK-fuel b A-6 1 22  SCREW-Dbearing retainer 59704 2
2 Includes: CAP-fugl filler —65283 1 23 WASHER-lock 59705 2
3 Includes: G&l% O 957 1 24 RING-retaining 58319-A 1
VE=check 25 BEARING-ball 58190-8 1
%t shown 63718 1 *#26 ROLLERS-set of 31 A-67822 1
4 FILTER-IueQ A-63920 1 *27 ROD-connecting A-67810 1
5 Inclu TER-—qu 64083-1 1 28 Includes: BEARING-needle 67408 1
6 WA HER@ 64182 1 29 SCREW-soc, 8-32 x 1/2 80541 2
* 7 meﬂexible 68155 1 *30 PISTON & PIN A-68365 i
8 DECAL 64144 1 31 Includes: RING-retaining 64813 2
9 SCREW-shoulder 63407 3 *32 PISTON RING 68068 2
*10 BUSHING-fuel line 68164 1 33 SCREW-hex, 10-32 x 9/16 80825 2
11 GROMMET 68046 1 34  CAP-muffler A-63246 1
#12 COVER-fuel tank 68141-2 1 35 STUD-muffler 59891-A ~2
13 SCREW-rd, #6 x 1/2 80513 16 36  BAFFLE-muffler 59050 1
14 GASKET-cylinder 59771 1 37 SCREW-hex, 12-24 x 1/2 80821 1
*#15 CRANKCASE A-G8370 1 38 BODY-muffler A-59895-A 1
16 Includes: BEARING 58956 1 39 NUT-1/4-28 81065-2 4
17 SEAL 58688-A 1 40 SPARK PLUG 63547-8 1
18 STUD 55871 4 41 Includes: GASKET 25038 1
19 PIN-dowel 63621 2 *42 CYLINDER 68179-1 i
*#20 CRANKSHAFT (XL-400 Automatic) 68377 1 *43 VALVE-decompression A-68358 1
*21 CRANKSHAFT (XL-400 Automatic FP) 68180 1 *44 Includes: WASHER-copper 68360 1
- *45 KING-piston ('L Shape) Note 1 67803 1

Note 1: To be used only on pistons requiring
"L shaped rings. * Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 3




XL-400 AUTOMATIC and FP

XL-400

g;;"mu
No. Description % Parighl .| FP Qty. No. Description Part No. Auto.| FP Qty.

1 GASKET-spacer x x 1 *22  PIN-trigger latch 68129 X x 1
2 SPACER & x  ox 1 23  SPRING-lock 58405 x  ox 1
3 RETAINER-geed : X x 1 24 SCREW-pan, 8-32 x 1/2 80560 x 2
4 VA LVE—reN X x 4 25 COVER-throttle handle A-59213 X 1
* 5 BEAT-reed valv X x 1 Includes: BUSHING-pin 59064 X 1
* 6 LINE-fuel, flexible x x 1 %26  BOOT-decompression 68351 X x 1
* 7  GASKET-carburetor 58186 X x 1 *27 ROD-choke G8130-1 X x 1
* 8 CARBURETOR-SDC-28 A-68194 X x: 1 28 TRIGGER-throttle 58859 X x 1
* 9 HANDLE-throttle A-68403 X 1 29 RING-retaining 38409 X x 1
HANDLE-throttle A-6B369 X 1 30 PIN-cotter 86324 x X 1
10 Includes: FELT 63290 % % X 31 GROMMET 58362 X > &
11 PIN-cotter 86301 x % 1 32  VALVE-check (intake) A-59818 X 1
*12 COVER-air filter 58773-9 X x 1 33 SCREW-hex, 12-24 x 7/8 80891 X x: 5
13 NUT-cover mounting A-65272 X x 1 34 VALVE-check (exhaust) A-59011 X 1
14 RING-retaining 58319-A X x 1 35 GROMMET-"Hi-Lo" 59770 X x: L
15 ELEMENT-air filter 63589 X x 1 36  SCREW-idle 63302 X S &
16 GASKET-mounting stud 58392-1 X x 1 37 PLUNGER-oil pump A-57834-10 X 1
17 BRACKET-mounting A-59822 X x 1 38 Includes: "O" RING-plunger 74388 X 1
18  ROD-throttle 59763 x x -1 39 "0 RING-shaft 59074 *® 1
19 BOOT-throttle rod 67634 X X X 40 SPRING-plunger 59293 X 1
20 WASHER-lock, #10 83046 X x 2 41 BUTTON 57289-1 X 1
21 SCREW-hex, 10-32 x 2-11/16 80921 X x 2

* Denotes new parts

4 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XL-400 AUTOMATIC and FP

XL-400

-400
No. Descrlptmn \ % Pa\NOAuto. FP Qty. No. Description Part No. Auto. | FP Qty.

1 TUBE-o0il line @ X X 1 17 SCREW-pin, 1/4-20 x 2 63225 X X 1
2 "O' RING @ 3976 X x 2 18 PIN-bar adjusting 67586-1 X X 1
3 LINE-oil X X 1 19 NUT-lock, 1/4-20 81108 X X 1
4  TFILTER-o01 828 x X 1 20 SCREW-hex, 12-24 x 1 850864 X X 1
5 CAPMH A-63717-A X x 1 21 WORM 59675 X X 1
Inclu 22 SCREW-fil, 8-32 x 3/4 50248 X X 3
6 GASKET 56607 b4 X 1 23 PUMP-automatic oiler A-59809-A X b 1
VALVE-vent(not shown) 63718 X X 1 Includes:
7 LINE-oil (discharge) A-59806 >4 X 1 24 SCREW-cam 64102-A X X 1
8 GASKET 63355 X X 1 25 GASKET 59736 - X 1
9 DRIVECASE A-59930-D X x 1 26 "o RING 59074 X X 2
Includes: 27 SEAL-felt 59926 X X 1
10 SCREW-1d, 6 x 1/2 80513 X X 9 28 SCREW-pan, 4-40x1/4 80919 X X 2
11 COVER-oil reservoir 59649-4A X X 1 29 SCREW-hex, 12-24x9/16 80899 X X 4
12 GASKET-o0il reservoir 59710 x x 1 30 PLUG Note 1 28097 X 1
13 STUD-guide bar 67475 X X 2 31 FILTER-o0il w/connector
14 INSERT-threaded 67476 X X 2 (Manual) A-598504 X 1
15 SEAL 58308-A X X 1 32 LINE-oil (intake) A-59819 X 1
16 PIN-cotter 86301 X X 1 33 Includes: GROMMET 59794 X X 1

Note 1: Replace Item #31, A-59804 and Item #32, A-59819, with
Item #30, 28097 on XL-400 Automatic F. P.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




No.

XL-400 AUTOMATIC and FP

Description

L=l i R -

el
[ SR

HANDLE BAR A-63909-4 X
SCREW-socket, 1/4-20 x 1 80428 x 6

CLAMP-handle bar 63291-A o
SCREW-hex, 12-24 x 3/4 80867 \

PLATE-guide bar (outer) [}

NUT-hex, 3/8-16

COVER-drivecase 5870

NUT-lock, 3/8-24 2
0

WASHER-flat, 3/8 84010-1 & X
WASHER-thrust (outer]\ 589 O X

BRACKET-handle bar 59651~
PLATE-guide bar (inner) 6750, % x \
NG
10592

SPROCKET & DRUM
standard-3/8" pite] % A-5 X x
optional-3/8" pit tdoth A-633 T b i
404 pi tooth 355 T k|
Includes:
BEARING-needle 72311 x X
_Tools
A-23937-B WRENCH-combination
23528 WRENCH-socket screw (conn. rod)
23756 PLUG-installation (conn. rod)
23819 PLUG-needle bearing (sprocket)
23758 PLUG-seal installation (crankcase)
23759 SLEEVE-seal protecting (crankcase)
A-23960 REMOVER & LOCKING BRACKET-rotor
23800 SLEEVE-seal installation (crankcase)
23884-A SLEEVE-bearing & shaft installation
23844 SLEEVE-seal protection (drivecase)
235843 SLEEVE-seal installation (drivecase)
23845 PLUG-seal installation (drivecase)
23846-4 ANVIL-crankshaft installation
*24448 PLUG-bearing installation (crankcase)
A-24322 WRENCH-insert
23136-2 BODY-jackscrew
A-23137 JACKSCREW
22820-1 COLLAR-bearing
A-23934 WRENCH=-spanner ( clutch)

XL-400

Part No. Auto. |FP Qty.

(rim type-not shown) A-GT7090

\
O Includes:

HUB & DRUM A-65990
BEARING-needle (cage) 64124
RACE-inner 63746
WASHER-thrust (outer) 58833

SPROCKET-splined
rim type-3/8" pitch, 7 tooth OM-68210
.404 pitch, 7 tooth OM-10513

15 RACE-inner 55584
16 WASHER-thrust (inner) 58833
17 PLATE-back clutch 63053-1
18 SPRING-clutch 653034
19 SHOE-clutch 63052
20 COVER-clutch 63051
21 KIT-spiked bumper A-59043
22 Includes:
22 SCREW-hex, 12-24 x 3/4 80867
23 WASHER- lock, #12 83056
24 NUT-hex, 12-24 81068
Paint
23475 SPRAY CAN-red
23560 SPRAY CAN-white
22772 SPRAY CAN-black
Accessories
A-24267-A KIT-starter rope
A-24271 KIT-ignition
A-24277 KIT-fastener
A-24268 KIT-filter
A-24330 KIT-guide bar plate
F Optional

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

—

=W oM MMM K —— e e

)

* Denotes new parts

—t

e ey

-

—+ =k =

[

L S

- - B = S S R SR

[ S SR o




XL-400 AUTOMATIC FLOATING POWER

No. Descript%f n% \O Part No. Qty. No. Description Part No. Qty.

1 HANDLE A-67815-1 1 17 TRIGGER-throttle 58859 1

* 2 MOUN ion isol 67868 1 *18 BOOT-decompression 68351 1
3 "E'R G 67857 4 19 CAP-check valve 58339 1

4  PIN-retaining 68195 1 20 GASKET-check valve cap 58338 1

# 5 BRAGKET-handle 67792-2 1 #21 HANDLE-vibration mount 67790-2 1
6 SCREW-hex, 12-24 x 3/4 80867 5 22 SCREW-pan, 10-32 x 1/2 80625 2

7 PLUG 59798-1 1 #23 COVER-vibration mount base handle  67791-2 1

- 8 GASKET 59799 1 #24  MOUNT-vibration isolator 67974 3
* 9 CHAMBER-carburetor A-68369 1 25 VALVE-check out A-59011 1
10 Includes: PIN-cotter 86301 1 26 SCREW-hex, 1/4-20 x 11/16 80677 1

11 WASHER-felt 63290 1 *27  PIN-retaining 68181 1

12 RING-retaining 58409 1 28 PIN-cotter 86317 5

13 SCREW-pan, 8-32 x 1/2 80560 3 #29 BRACKET-vibration mount 67793-2 1

*14  PIN-throttle latch 68129 1 30 PIN-retaining 68192 1
15 SPRING-lock 58405 1 #31 BASE-vibration mount 67789-2 1

#16 RETAINER-throttle trigger A-68368 1 #32  PIN-retaining 67795 2k
Includes: BUSHING-(not shown) 59064 1 33 SCREW-pan, 10-32 x 5/8 80572 1

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 7




XL-400 AUTOMATIC and FP

No. Description
*# 1 SHAFT-throttle
i 2 SPRING-throttle re 239
3 SCREW-accelerat()@‘lp 67930
4 COVER-accele mp 64222
i 5 DIAPHRAG)I-ac rator; 67188
i 6 SPRING-acc T pump 64240
i 7 NEEDLE-idle 67004
t 8 NEEDLE-high speed 67011
T 9 SPRING-needle adjusting 64236
710 SPRING-choke friction 64238
711 BALL-choke friction 60051
12 VALVE-choke 64228
113 SCREW-valve, 6-32 x 3/16 64693
14 PLUG-limiting 64692
15 SHAFT-choke 67109
16 RING-throttle shaft retaining 64221
717 DIAPHRAGM-fuel pump 64233
§18 GASKET-fuel pump 64230°
T Included in Repair Kit
§ Included in Gasket Set
8

ot e e DO DD e et et DD et et b el et S0 bd ek

Description

Part No.

Qty.

20
21
22
23

124

§25

126

127

128

129

30

+31

+32
+33

134

*35

COVER-fiel pump
SCREW-fuel pump cover
VALVE-throttle

SCREW ASSEMBLY-accelerator pump

COVER-metering diaphragm
DIAPHRAGM-metering
GASKET-metering diaphragm
VALVE-inlet needle
SCREW-metering lever pin
LEVER-metering
PIN-metering lever
SPRING-metering lever
PLUG-welch, 5/16"
PLUG-welch, 3/8"
SCREEN-fuel inlet
GASKET-set

REPAIR KIT

REPAIR KIT-check valve

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

64223
64694
67700
64689
64224
64235
64231
64229
64688
64245
64244
67005
65482
30818
64243
64232
68350
65386

el e e e e T ]




e e - e ﬂ‘q
XL-400 AUTOMATIC and FP
Part No. Description Qty. Part No. Description Qty. Part No, Description Qty. Part No. Description Qty.
OM-10513 Sprocket 1 59064 Bushing 1 64182 Washer 1 *$7987 Screen 1
22772 Spray Can-black 1 59074 "O" Ring 2 64221 Ring 1 58046 Grommet 1 |
22820-1 Collar 1 A-59213 Cover 1 64222 Cover 1 68068 Piston Ring 2 [
23136-2 Body 1 59274 Gasket 1 64223 Cover 1 *$8129 Pin 1
A-23137 Jackscrew 1 59293 Spring 1 54224 Cover 1 #*68130-1 Rod 1 i‘
23475 Spray Can-red 1 59325 Tube 1 64228 Valve 1 *$8141-2 Cover 1 |
23528 Wrench 1 59538 Gasket 1 64229 Valve 1 65146 Box 1 1
23560 Spray Can-white 1 A-59552 Sprocket 1 64230 Gasket 1 *68149 Coil 5 | ;
23756 Plug 1 A-59555 Sprocket 1 64231 Gasket 1 *68150 Core 1 1
23758 Plug 1 59622 Clamp 1 64232 Gasket 1 *$8155 Line 1 3
23759 Sleeve 1 59649-4A Cover 1 64233 Diaphragm 1 *A-68162 Terminal 1 3
23800 Sleeve 1 59651-2 Bracket 1 64235 Diaphragm 1 *$58164 Bushing 1 "'
23819 Plug 1 59674 Line 1 64236 Spring 2 *$58179-1 Cylinder 1 |
23843 Sleeve 1 59675 Worm 1 64238 Spring 1 *6 180 Crankshaft 1 |
23844 Sleeve 1 59678-B  Valve 4 64239 Spring 1 181 Pin 1 |
23845 Plug 1 59704 Screw 2 64240 Spring Seat 1 {
23846-4  Anvil 1 59705 Washer 2 64243 Sereen 1 8() Gasket i
23884-A Sleeve 1 59710 Gasket 1 64244 Pin 819‘7 Pin 1
A-23934 Wrench 1 59718 Spacer 1 64245 Lever *A-68194 Carburetor SDC 1 1
A-23937-B Wrench 1 59736 Gasket 1 64688 Screw *6$8195 Pin 1
A-23960 Puller 1 59760 Seal 1 64689 Serew OM-68210 Sprocket 1
A-24267-A  Kit-starter rope 1 59763 Rod 1 64692 Plug 2 #*58350 Repair Kit 1
A-24268 Kit-filter 1 59765 "O'" Ring 2 64693 Scpew *58351 Boot 1
A-24271 Kit-ignition 1 59770 Grommet 1 64694 S 68358 Valve 1
A-24277 Kit-fastener ) 59771 Gasket 1 64813 Rin G *68360 Washer 1
A-24322 Wrench 1 59794 . Grommet 1 A-65272 Jut *A-68365 Piston & Pin 1
A-24330 Kit-guide bar plate 1 59798-1 Plug 1 A- 6528 %p *A-68367 Housing 1
*24448 Plug 1 59799 Gasket 1 Repair Ki 1 *A-68368 Retainer 1
25038 Gasket 1 A-59804 Filter 1 Plug 1 *A-68369 Chamber 1 ]
28008 Clip 1 A-59806 Line 1 @ 1@ 1 *A-68370 Crankcase 1 1
28028 Washer 1 A-59809-A Pump 1 Q— 90 1 *68377 Crankshaft 1 1
28097 Plug 1 A-59818 Valve 1 67004 1 *A-68396 Tank i
30261 Serew Group 1 A-59819 Lme-mtake 6 7003 1  *A-68403 Handle 1 l
30818 Plug 1 A-59822 Bracket, G 7 1 *68416 Shaft 1 s
A-33055 Terminal 1 59891-A Stud K1t hub & drum 1 72085-A Plate 1
55584 Race~-inner 1 A-59895-A Body GT Shaft 1 72311 Bearing 1 i
556871 Stud 4 59926 Se. Tl'i”i‘ Bushing i} 74388 0" Ring 1
56607 Gasket 1 A-59930—Q '?188 Diaphragm 1 75078 Key 1
57289-1 Button 1 60051 11 1 67191 Stud + 76413 Clip 1 1
A-57650-3 Switch-w/nut 1 \ i \ *$7219-2 Cover 1 76421 Serew Group 1 b
A-57834-10 Plunger 1 { \ *67220 Bushing 1 FASTENING PARTS J
58190-8 Bearing 1 3 *67223 Ring 1 80248 8-32 x 3/4 3
58308-A Seal 1 1 *$7225 Spring 1 80428 1/4-20x 1 2
58319-A Ring 2 Scre 1 *#67313 Lock 1 80513 6x1/2 25
58338 Gasket & 1 *$7316 Shield-outer 1 80541 8-32 x 1/2 2
58339 Cap § 632:30 denser 1 #7317 Shield-imner 1 80560 8-32x 1/2 5 f
58362 Grommet O-Ietamer 1 67408 Bearing 1 80572 10-32 x 5/8 1
58392-1 Gasket Ql Felt 1 67475 Stud 2 80577 8-32 x 3/8 2
58405 Spring 63R91-A Clamp 1 67476 Insert 2 80625 10-32 x 1/2 2 |
58409 Ring 633 2 Screw 1 67509 Plate-inner 1 80676 12-24 x 5/8 4 8
58688-A Seal @ 3346 Sprocket 1 67510 Plate-outer 1 80677 1/4-20x11/16 1 1
58750-2 63355 Gasket I 67586-1 Pin 1 80821 12-24 x 1/2 1
58756 (V 63407 Secrew 3 67634 Boot 1 50825 10-32 x 9/16 2 ;
58758 Spring 63547-8 Spark Plug 1 67700 Valve 1 50864 12-24 x 1 1
*#58773-9 Cover 1 63589 Element 1 *$7789-2 Base 1 80867 12-24 x 3/4 7 !
58810 Gasket 1 63621 Pin 2 *67790-2 Handle 1 80891 12-24 x 7/8 5
58811 Cover 1 A-63717-A Cap 1 *7791-2 Cover 1 80899 12-24 x9/16 4
A-58828 Filter i 63718 Vent 2 *$7792-2 Bracket 1 80919 4-40 x 1/4 2 é
58833 Washer 1 63726 Clip 1 *$7793-2 Bracket 1 80921 10-32x2-11/16 2
58851 Washer 2 63869 Rope 1 *67795 Pin 1 §1065-2 Nut-1/4-28 4 i
58859 Throttle 1 63877 Stud 2 *67803 Ring 1 81068 Nut-12-24 2 {
A-58914 Point Set 1 *A-63909-4 Handle Bar 1 *A-67810 Rod 1 81089-2 Nut-3/8-16 2 !
58926 Washer 1 A-63920 Filter i A-67815-1 Handle Bar 1 81108 Nut-1/4-20 1 :
58956 Bearing 1 64021 Screw 2 *A-67822 Rollers 1 81117 Nut-5/16-24 1
58957 Gasket 1 64083-1 Filter 1 #7845 Rotor 1 81192 Nut-3/8-24 1
58963 Screw 3 64090 Screw 1 *A-67854 Pulley & Cup 1 83002 Washer-5/16 1
58966 Lead 1 64102-A Screw 1 67857 "E'" Ring 4 83046 Washer-#10 2
A-59011 Valve 1 64124 Bearing 1 *$7868 Mount 1 83056 Washer-#12 2 \
A-59031 Lead 1 64144 Decal 1 *57893 Shield 1 84010-1 Washer-3/8 1
A-59043 Kit-spiked bumper 1 *#54154-A Insert 1 67930 Screw 3 84056 Washer-5/16 1
59050 Baffle 1 *64155-A Grip 1 *6T7974 Mount 3 86301 Pin-cotter 2 '
86317 Pin-cotter 1 |
86324 Pin-cotter 1 !

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

0




LT, T m—r 4

T e A 1. -amentts e T e T ——— —

HOMELITE

uuuuuu
570 = Eivxo7zs PORT CHESTER, N.Y.U.S.A. PRINTED IN USA.




